
www.jakmax.com.au
Toll Free P: 1800 604 281 E: sales@jakmax.com.au

Exclusive GREENWORKS distributor for Australia

www.greenworksaustralia.com
greenworksaustralia

greenworks_australia
Fol low Us!
Fol low Us!

Ride-On & Zero Turn 
Spare Parts



www.greenworksaustralia.com

Ride-On (7400707AU)

- 2 -

Frame Fig 21
Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

21-01 - R0200549-00 Nut M8

21-02 JMGW312 R0200534-00 Bolt M8 × 20

21-03 - R0203249-00 Mounting plate

21-04 JMGW320 R0200520-00 Lock nut M8

21-05 - R0203158-00 Washer

21-06 - R0201412-00 Rubber bumper

21-07 - R0200710-00 Rubber bumper

21-08 - R0202007-00 Mounting plate

21-09 - R0203161-00 Frame

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

21-10 JMGW311 R0201314-00 Nut plate M6

21-11 - R0203272-00 Bracket

21-12 JMGW315 R0201376-00 Screw

21-13 - R0203273-00 Bracket



www.jakmax.com.au - 3 -

Spare Parts

Rear Cover Fig 22
Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

22-1 - R0203393-00 Mounting plate

22-2 JMGW319 R0200518-00 Lock nut M6

22-3 JMGW311 R0201314-00 Nut plate M6

22-4 - R0202009-00 Bucket

22-5 JMGW315 R0201376-00 Screw



www.greenworksaustralia.com

Ride-On (7400707AU)

- 4 -

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

23-1 JMGW315 R0201376-00 Screw

23-2 - R0202010-00 Snap joint

23-3 - R0202011-00 Decorative cover

23-4 JMGW418 R0202012-00 Steering column cover

23-5 - R0202015-00 Floorboard

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

24-1 JMGW312 R0200534-00 Bolt M8 × 20

24-2 - R0202016-00 Right cover piece

24-3 - R0202017-00 Left cover piece

Floor Board Fig 23

Left & Right Covers 
Fig 24



www.jakmax.com.au - 5 -

Spare Parts

Bumper Fig 28
Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

28-1 JMGW350 R0200498-00 Bolt

28-2 JMGW318 R0200540-00 Washer

28-3 JMGW310 R0200548-00 Washer

28-4 JMGW501 R0202018-00 Bumper



www.greenworksaustralia.com

Ride-On (7400707AU)

- 6 -

Battery & Charger Fig 31 (opposite page)

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

31-1 - R0202636-00 Bracket

31-2 JMGW320 R0200520-00 Lock nut M8

31-3 - R0202637-00 Screw

31-4 JMGW486 R0202638-00 Base

31-5 JMGW496 R0203228-00 Power cord

31-6 JMGW407 R0203425-00 Screw with cross 
recess

31-7 JMGW499 R0203405-00 Battery compartment 
power cord

31-8 JMGW497 R0203229-00 Battery compartment 
communication wire

31-9 JMGW487 R0202640-00 Fan

31-10 JMGW312 R0200534-00 Bolt M8 × 20

31-11 JMGW398 R0203159-00 Nut

31-12 JMGW461 R0203160-00 Foam

31-13 JMGW488 R0202641-00 Middle cover

31-14 JMGW395 R0202642-00 Filter

31-15 JMGW489 R0202643-00 Front cover

31-16 JMGW490 R0202644-00 Rotation shaft

31-17 JMGW406 R0203286-00 Screw

31-18 JMGW457 R0202646-00 Flap hinge

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

31-19 JMGW463 R0203170-00 Battery cover

31-20 - R0203171-00 Press board

31-21 JMGW411 R0203859-00 PCBA (60V)

31-22 JMGW396 R0202649-00 Screw

31-23 JMGW491 R0202650-00 Mounting plate

31-24 JMGW465 R0203237-00 Light indicator board

31-25 JMGW495 R0203172-00 Battery compartment 
(60V)

31-26 JMGW458 R0202671-00 Spring

31-27 JMGW476 R0203287-00 Spring base

31-28 - 2941307AU GW 60V battery

31-29 JMGW493 R0202660-00 Press board

31-30 JMGW494 R0202672-00 Torsional spring

31-31 JMGW492 R0202657-00 Axial

31-32 - R0203174-00 Battery release button

31-33 - 2941207AU GW 60V charger

31-34 - R0203259-00 Accessory bag

31-35 JMGW320 R0203456-00 Lock nut M8



www.jakmax.com.au - 7 -

Spare Parts

Battery & Charger Fig 31 (continued)



www.greenworksaustralia.com

Ride-On (7400707AU)

- 8 -

Controllers & Box Fig 32
Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

32-1 - R0200549-00 Nut M8

32-2 - R0202022-00 Screw

32-3 JMGW312 R0200534-00 Bolt M8 × 20

32-4 - R0203165-00 Left reset bracket

32-5 JMGW311 R0201314-00 Nut plate M6

32-6 - R0202024-00 Insulating base

32-7 JMGW409 R0203232-00 Blade controller (60V)

32-8 - R0201410-00 Standard spring 
washer φ6

32-9 JMGW338 R0200546-00 Screw

32-10 JMGW319 R0200518-00 Lock nut M6

32-11 - R0202578-00 Washer

32-12 - R0202524-00 Right reset bracket

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

32-13 - R0201499-00 Nut plate

32-14 - R0203166-00 Bracket

32-15 JMGW410 R0203248-00 Drive controller (60V)

32-16 - R0202703-00 Screw

32-17 JMGW466 R0203238-00 Resistor

32-18 - R0200551-00 Lock threaded rod

32-19 - R0202525-00 Body rear

32-20 - R0200517-00 Nut

32-21 JMGW443 R0202206-00 DC power supply

32-22 - R0202027-00 Bolt



www.jakmax.com.au - 9 -

Spare Parts

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

33-1 JMGW479 R0203866-00 Control harness assembly

33-2 JMGW470 R0203262-00 Power wiring harness

33-3 JMGW314 R0200390-00 Strip

33-4 JMGW316 R0202543-00 Strip

33-3 JMGW467 R0203240-00 Motor wiring harness

33-6 - R0203864-00 Magnetic ring

33-7 - R0203865-00 Magnetic ring

Wire Harness Fig 33



www.greenworksaustralia.com

Ride-On (7400707AU)

- 10 -

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

35-1 JMGW417 R0201612-00 USB

35-2 JMGW311 R0201314-00 Nut plate M6

35-3 - R0202031-00 Switch panel

35-4 JMGW315 R0201376-00 Screw

35-5 JMGW369 R0201611-00 Ignition switch 
with key

35-6 JMGW341 R0201216-00 Key

35-7 JMGW471 R0203264-00 Reverse mowing 
switch

35-8 JMGW414 R0201217-00 Display

35-9 JMGW472 R0203265-00 Cruise control 
switch

35-10 JMGW358 R0200717-00 PTO switch

35-11 JMGW456 R0202309-00 Direction switch

Electrical Switches & Parts Fig 35



www.jakmax.com.au - 11 -

Spare Parts

GPS Fig 36

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

39-1 - R0201545-00 Screw

39-2 JMGW385 R0202278-00 Light LED, LH

39-3 JMGW386 R0202279-00 Light LED, RH

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

36-1 JMGW311 R0201314-00 Nut plate M6

36-2 JMGW460 R0202868-00 GPS

36-3 JMGW338 R0200546-00 Screw

Lights Fig 39



www.greenworksaustralia.com

Ride-On (7400707AU)

- 12 -

Deck, Motors & Blades Fig 41
Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

41-1 JMGW331 R0202285-00 Bolt

41-2 JMGW330 R0202284-00 Washer

41-3 JMGW309 R0203256-00 Blade

41-4 JMGW329 R0202282-00 Blade seat

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

41-5 JMGW328 R0202281-00 Bolt

41-6 JMGW327 R0202280-00 Washer

41-7 JMGW310 R0200548-00 Washer

41-8 JMGW448 R0202292-00 Motor (60V)



www.jakmax.com.au - 13 -

Spare Parts

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

42-1 JMGW349 R0200401-00 Bolt

42-2 JMGW355 R0200543-00 Washer

42-3 JMGW387 R0202286-00 Sleeve

42-4 JMGW388 R0202287-00 Deck wheel

42-5 JMGW351 R0200523-00 Lock nut M12

42-6 - R0202288-00 42" deck

42-7 JMGW337 R0200526-00 Bolt

42-8 JMGW447 R0202289-00 Air fan

42-9 JMGW310 R0200548-00 Washer

42-10 JMGW339 R0200569-00 Lock nut M8

Deck Components Fig 42
Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

42-11 - R0202290-00 Deck washout port 
assembly

42-12 JMGW389 R0202291-00 Deck washout port

42-13 JMGW405 R0203283-00 O-Ring

42-14 JMGW390 R0202294-00 Screw

42-15 JMGW475 R0203282-00 Garden hose adaptor

42-16 - R0200507-00 Bolt

42-17 - R0200412-00 Hose clamp

42-18 JMGW311 R0201314-00 Nut plate M6

42-19 - R0203340-00 Cord clamp

42-20 - R0203339-00 Wire protective 
sleeve



www.greenworksaustralia.com

Ride-On (7400707AU)

- 14 -

Decklift Fig 45

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

45-1 - R0200515-00 Lock nut M12

45-2 - R0202233-00 Trunnion

45-3 - R0200521-00 Lock nut M10

45-4 - R0202232-00 Side plate

45-5 - R0201469-00 Bushing

45-6 - R0202231-00 Bolt

45-7 JMGW446 R0202230-00 Height adjustment 
rod

45-8 JMGW502 R0202229-00 Pin

45-9 JMGW359 R0201398-00 R pin

45-10 JMGW335 R0200496-00 Lock nut M8

45-11 JMGW360 R0201455-00 Fixed plate

45-12 JMGW399 R0203167-00 Spring

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

45-13 - R0202227-00 Rear height 
adjustment

45-14 JMGW362 R0201475-00 Washer

45-15 JMGW400 R0203168-00 Torsional spring

45-16 JMGW333 R0200369-00 Lock nut M12

45-17 JMGW356 R0200559-00 Nut M12

45-18 JMGW480 R0201470-00 Forward deck hanger

45-19 JMGW384 R0202225-00 Lock pin

45-20 JMGW363 R0201478-00 R pin

45-21 JMGW445 R0202224-00 Height adjustment 
lever

45-22 JMGW444 R0202223-00 Height adjustment 
handle sleeve

45-23 JMGW352 R0200528-00 Bolt



www.jakmax.com.au - 15 -

Spare Parts

Discharge Chute Fig 46
Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

46-1 JMGW337 R0200526-00 Bolt

46-2 JMGW449 R0202296-00 Fixed seat

46-3 JMGW311 R0201314-00 Nut plate M6

46-4 JMGW391 R0202297-00 Bearing clip

46-5 JMGW450 R0202298-00 Mulch cover

46-6 JMGW392 R0202299-00 Custom bolt

46-7 JMGW393 R0202300-00 Bolt

46-8 JMGW451 R0202301-00 Fixed seat

46-9 JMGW310 R0200548-00 Washer

46-10 JMGW339 R0200569-00 Lock nut M8

46-11 JMGW319 R0200518-00 Lock nut M6

46-12 JMGW452 R0202302-00 Support plate

46-13 JMGW453 R0202303-00 Bearing clip

46-14 JMGW454 R0202304-00 Torsional spring

46-15 JMGW485 R0202305-00 Discharge chute 
cover

46-16 JMGW455 R0202306-00 Fixed pin

46-17 JMGW340 R0200547-00 Washer



www.greenworksaustralia.com

Ride-On (7400707AU)

- 16 -

Wheels Fig 51

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

55-1 - R0200521-00 Nut

55-2 JMGW503 R0203251-00 Gear box/motor 
assembly (60V)

55-3 JMGW336 R0200509-00 Bolt

55-4 - R0203865-00 Magnetic ring

Drive Transmissions 
& Motors Fig 55

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

51-3 JMGW332 R0202661-00 Washer

51-4 JMGW401 R0203175-00 Front wheel

51-5 JMGW313 R0200368-00 Nut 1/2-20UNF

51-6 JMGW394 R0202529-00 Rear wheel

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

51-1 JMGW326 R0202035-00 Front wheel cover

51-2 JMGW321 R0202036-00 Retainer ring



www.jakmax.com.au - 17 -

Spare Parts

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

61-1 - R0200398-00 Bolt

61-2 JMGW335 R0200496-00 Lock nut M8

61-3 - R0201528-00 Sleeve

61-4 JMGW379 R0202186-00 Protective sleeve

61-5 JMGW357 R0200571-00 Nylon self-locking nut 
5/16-18

61-6 JMGW310 R0200548-00 Washer

61-7 JMGW370 R0202039-00 Limited rod

61-8 JMGW462 R0203169-00 Spring

61-9 - R0202040-00 Fixed plate assembly

61-10 JMGW312 R0200534-00 Bolt M8 × 20

61-11 JMGW504 R0203253-00 Seat

61-12 JMGW498 R0203239-00 Seat switch

Seat & Mount Fig 61



www.greenworksaustralia.com

Ride-On (7400707AU)

- 18 -

Steering Assembly Fig 63 (opposite page)

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

63-1 - R0200557-00 Lock nut M10

63-2 JMGW420 R0202041-00 Left front wheel axle

63-3 JMGW371 R0202042-00 Front axle bushing

63-4 JMGW321 R0202036-00 Retainer ring

63-5 JMGW421 R0202043-00 Pivot bolt

63-6 JMGW422 R0202044-00 Sleeve

63-7 JMGW413 R0200684-00 Grease fitting M6

63-8 JMGW372 R0202045-00 Spacer washer

63-9 JMGW397 R0202690-00 Lock nut M12 x 1.5

63-10 - R0202050-00 Front beam

63-11 JMGW459 R0202691-00 Right front wheel axle

63-12 JMGW320 R0200520-00 Lock nut M8

63-13 JMGW481 R0202051-00 Steering rack

63-14 JMGW423 R0202052-00 Ball joint, LH thread

63-15 JMGW354 R0200539-00 Nut M10

63-16 JMGW424 R0202053-00 Steering adjustment 
lever

63-17 JMGW373 R0202054-00 Anti-thread nut M10

63-18 JMGW425 R0202055-00 Ball joint, RH thread

63-19 JMGW426 R0202056-00 Pad

63-20 JMGW427 R0202057-00 Press plate

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

63-21 JMGW428 R0202058-00 Limit plate

63-22 JMGW348 R0200396-00 Bolt

63-23 - R0203255-00 Dust cover

63-24 JMGW333 R0200369-00 Lock nut M12

63-25 JMGW334 R0200384-00 Bolt (full thread) M6 
x 20

63-26 JMGW311 R0201314-00 Nut plate M6

63-27 - R0200521-00 Nut with flange (with 
non-metallic insert)

63-28 - R0200513-00 Nut

63-29 JMGW429 R0202060-00 Baffle

63-30 JMGW430 R0202061-00 Fixed seat

63-31 JMGW336 R0200509-00 Bolt

63-32 JMGW431 R0202062-00 Copper bushing

63-33 JMGW432 R0202063-00 Steering gear

63-34 JMGW482 R0202064-00 Steering column, 
lower

63-35 JMGW483 R0202065-00 Steering column 
coupler

63-36 JMGW484 R0202066-00 Steering column, 
upper

63-37 JMGW318 R0200540-00 Washer

63-38 JMGW403 R0203254-00 Screw



www.jakmax.com.au - 19 -

Spare Parts

Steering Assembly Fig 63 (continued)



www.greenworksaustralia.com

Ride-On (7400707AU)

- 20 -

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

64-1 JMGW433 R0202068-00 Steering wheel

64-2 JMGW408 R0203456-00 Bolt, spring washer and flat washer 
assembly

64-3 JMGW374 R0202069-00 Washer

64-4 JMGW312 R0200534-00 Bolt M8 × 20

64-5 JMGW344 R0202070-00 Middle cover plate

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

65-1 JMGW315 R0201376-00 Screw

65-2 JMGW345 R0200349-00 Bolt

65-3 JMGW434 R0202071-00 Pedal

65-4 JMGW469 R0203257-00 Brake swing arm

65-5 JMGW320 R0200520-00 Lock nut M8

65-6 JMGW375 R0202073-00 Split pin

65-7 JMGW340 R0200547-00 Washer

65-8 JMGW435 R0202074-00 Brake cable

65-9 - R0202075-00 Brake swing arm

65-10 - R0202076-00 Press board

65-11 JMGW312 R0200534-00 Bolt M8 × 20

Steering Wheel Fig 64

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

65-12 JMGW436 R0202077-00 Brake extension 
spring

65-13 JMGW437 R0202078-00 Switch base

65-14 JMGW346 R0200366-00 Brake safety switch

65-15 JMGW366 R0201539-00 Screw

65-16 JMGW367 R0201540-00 Washer

65-17 JMGW368 R0201541-00 Pad

65-18 JMGW416 R0201542-00 Accelerator

65-19 - R0202079-00 Pedal

65-20 JMGW438 R0202080-00 Brake spring

65-21 JMGW439 R0202081-00 Support bracket

65-22 JMGW310 R0200548-00 Washer

Pedals Fig 65 (opposite page)



www.jakmax.com.au - 21 -

Spare Parts

Pedals Fig 65 (continued)

Item
No.

JAK Max
Part No.

Greenworks
Part No. Description

65-23 JMGW318 R0200540-00 Washer

65-24 JMGW353 R0200535-00 Bolt

65-25 JMGW440 R0202082-00 Front pedal

65-26 JMGW376 R0202083-00 Shoulder bolt

65-27 JMGW441 R0202084-00 Rod

65-28 JMGW319 R0200518-00 Lock nut M6

65-29 JMGW442 R0202085-00 Parking handle

65-30 JMGW377 R0202086-00 Spring

65-31 JMGW334 R0200384-00 Bolt

65-32 JMGW378 R0202087-00 Nylon sleeve

65-33 - R0202088-00 Bracket




